

SE TYLOSE GMBH AND CO.KG
RHEINGAUSTRASSE 190-196 D-65203
WIESBADEN, GERMANY

ShinEtsu

ORIGINAL

SHANGHAI AORUN CHEMICAL CO.,LTD
RM801,NO.1,JINSHA BUSINESS
BUILDING NO.2009,JINSHAJIANG
RD, SHANGHAI, CHINA

Additional Product Name:
Hydroxyethyl Cellulose

DOCUMENTARY CREDIT NUMBER:
121LC1401827

DATE OF ISSUE: 14/05/20

Inspection certificate - Certificate of Analysis
according to EN 10204-3.1

Date:28.06.2014

Page: 1 / 1

Your order from 28.04.2014
Order No. : SH AORUN 2014-08
Delivery no./Pos. : 80143309 / 900001
Order : 91926
Material : TYLOSE HS 100000 YP2
Material-no. : 20388424738
Batch No. : DEAT227386
Quantity : 1.000 KG

On the batch, of which the consignment is a part, the following values were determined. They conform to the agreed product specification.

Inspection characteristic/-method	Specification	Result
Moisture (as packed)	<= 6,0	3,2 %
Sulphated Ash	<= 6,0	3,3 %
pH-Value (1.0 %)	5,5 - 8,0	6,5 ND
Particle Size <0.180 mm (80 mesh)	>= 85,0	90,6 %
Viscosity Brookf. LV - 25°C - 1.0 %	3800 - 5000	4920 mPa·s

The above particulars do not release the customer from the obligation to carry out an inspection of goods received.

Frank Kitzinger (inspection representative)

This report is not to be signed.

SE Tylose GmbH & Co. KG
Industrie- und Gewerbe-Albert
Rheingaustraße 190 - 196
D-65203 Wiesbaden